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REV ECR No.
PRODUCT SPECIFICATION 2 N090632 

DIMENSION
1.This specification covers 0.8mm pitch MINI PCI EXPRESS(AAA-PCI-093-***) connector series. 

2.The physical dimensions and the 0.8mm pitch MINI PCI EXPRESS connector are shown in drawing. 

MATERIAL AND FINISH 
1.Housing: High temperature thermoplastic. 

2.Contact: Copper Alloy, Nickel-plating over all, Gold Plating on contact area, Matte Tin plated on solder area. 

3.Pads : Copper Alloy , Nickel-plating over all,Matte Tin plated on solder area.

OPERATING PERFORMANCE 
1.Operation Temperature: -55  to +85

2.Voltage Rating: 50 V AC per contact

3.Current Rating: 0.5 A

ELECTRICAL PERFORMANCE     

Test  item Test condition Requirements 

Examination of product 
Visual inspection 

EIA-364-18
 No physical damage 

Low Level  

Contact Resistance 

Mate connectors: apply a current of 10mA(max) at 

open circuit voltage of 20mV (max)               

EIA-364-23

 55m  MAX.per contact (Initial) 

R=20m  Max.(Final)

Insulation resistance 

Applying 500VDC between adjacent contacts of 

unmated and unmount connectors                 

EIA-364-21

 500M  MIN

Dielectric withstanding 

voltage 

Measured by applying 300VAC for one minute 

between adjacent contacts of unmated connector 

assemblies. EIA-364-20 

No breakdown or flash   

Current leakage:1mA 
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REV ECR No.
PRODUCT SPECIFICATION 2 N090632 

MECHANICAL PERFORMANCE 

Test  item Test condition Requirements 

Vibration test (Random) 

Subject mated connectors and vibrate per EIA 

364-28 test Condition.  test condition letter D(15 

minutes in each of 3 mutually perpendicular 

directions) 

No electrical discontinuity greater 

than 1 microsecond. 

R=20m  Max.(Final)

Mechanical shock 

Subject mated connector to 50Gs,half-sine shock 

pulses of 11 millisecond duration,3drops in each 

direction applied along the 3 mutually perpendicular 

planes total 18 shock. 

EIA-364-27 test condition A 

No electrical discontinuity greater 

than 1 microsecond 

 R=20m  Max.(Final) 

No physical damage

Durability (repeated 

mate/un-mate)

Repeat insertion the card to the connector and 

extraction card from the connector for 50 cycles. 

EIA-364-09

R=20m  Max.(Final)

Mating and Unmating 

force 

Insert the card at the specified angle  

Rotate the card into position 

Reverse the installation sequence to unmating 

EIA-364-13

2.3 Kgf MAX 
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REV ECR No.
PRODUCT SPECIFICATION 2 N090632 

ENVIRONMENTAL PERFORMANCE

Test  item Test condition Requirements 

Humidity 

(steady state) 

Expose the mates connectors to 40+2 ,relative 

humidity 90~95 RH for 96 hours.EIA-364-31 

R=20m  Max.(Final)

Insulation resistance:500M Min.

No physical damage.

Thermal shock 

Expose the connectors to -55 /30min. and 

85 /30min.(Repeat 10 cycles)---EIA-364-32 condition 
R=20m  Max.(Final)

No physical damage.

Solder ability 
Solder temperature:245+5

Immersion Duration:3+0.5sec. 
Wet solder coverage: 95%Min 

Salt spray 

Subject the connector to 5 salt-solution 

concentration at 35  for 24 hours. 

EIA-364-26

R=20m Max .(Final) 

Resistance to Solder 

Heat

EIA -364-56C 

IR Reflow :  

The peak temperature on the board shall be

maintained for 10 secondsat 260+/-5

The Refer soldering conditions specified on 

paragraph 1 . 

No evidence of physical damage

Temperature life  
Mate PCB module and subject to 85±3  for 96 hours 

 EIA-364-17 condition A 

Contact resistance: R=20m

Max.(Final) 

TEST CONDITIONS 
The tests shall be carried out under the conditions as the referring. 

(1).Temperature:15~35 .

(2). Humidity: 45~75%. 

PACKAGE 
All parts shall be packaged and packed to protect against physical damage, corrosion and deterioration during shipment 

and storage. 
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TEST SEQUENCE:        

Test  Group
Test or Examination 

A B C D E F G H 

Examination of Product 1,5 1,9 1,5 1,8 1,3 1,5 1,5 1,3 

Contact Resistance 2,4 2,6 2,4   2,4 2,4  

Insulation Resistance    2,6     

Dielectric Withstanding Voltage    3,7     

Vibration 3        

Durability (Repeated)  5       

Mating force  3,7       

Unmating force   4,8       

Solder ability     2    

Humidity (Steady State)    5     

Thermal Shock    4     

Mechanical shock   3      

Temperature life      3   

Salt spray       3  

Resistance to Soldering Heat        2 

RECOMMENDED INFORARED REFLOW CONDITION
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PRODUCT RELIABILITY 
TEST REPORT

 Report No.    GL-RD081222-04               GL-P-027-005 

Page 1 of 12 
                                                                                                                    

Product:        MINI PCI-E 9.9H 
Part NO.:                AAA-PCI-093-***
Test Object:            Product Reliability Test
Sample Quantity:   40PCS 

Test Environment:  20-24 50-62%RH 

Date of Test: Dec.16,08~ Feb.27,09 

Test Result Summary: 

Qualification Group Pass / Fail Comments

Test Group A Pass 
Test Group B Pass 
Test Group C Pass 
Test Group D Pass 
Test Group E Pass 
Test Group F Pass 
Test Group G Pass
Test Group H Pass  

* * * * * * * * * * * * * * * * * * * ** * * * * * * * * * * * * * * * * * * * * * * * * * * *
Approved By: King   Checked By:Su     Prepared By: Hejie
* * * * * * * * * * * * * * * * * * * ** * * * * * * * * * * * * * * * * * * * * * * * * * * *
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1. Testing Sequence: 

Test   group  step 
Test or examination 

A B C D E F G H

1 Examination of product 1,5 1,9 1,5 1,8 1,3 1,5 1,5 1,3 

2 Contact Resistance 2,4 2,6 2,4   2,4 2,4  

3 Insulation Resistance    2,6     

4 Dielectric withstanding voltage    3,7     

5 Vibration 3        

6 Durability  5       

7 Mating force  3,7       

8 Unmating Force  4,8       

9 Solder ability     2    

10 Humidity    5     

11 Thermal Shock    4     

12 Mechanical shock   3      

13 Temperature life      3   

14 Salt spray       3  

15 Resistance to Solder Heat        2 

Specimen quantity (pcs) 5 5 5 5 5 5 5 5 
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2. Test Item & Condition & Requirements 

Test item Test condition Requirements 

1 Examination of 
product

EIA-364-18.
Meets requirements of product drawing No physical damage 

2 Contact Resistance 

EIA 364-23 
Subject mated contacts assembled in 

housing to closed circuit current of 10mA 
max. at open circuit voltage of 20mV 

max. 

55 milliohms max.(initial).
R=20 milliohms 
max.(Final) 

3 Dielectric
Withstanding Voltage 

EIA 364-20 
Subject mated connector with a voltage 

of
300VAC for 1.0minute between adjacent

contacts.

No disruptive discharge or
leakage greater than 1.0 

mA(max) 

4 Insulation Resistance

EIA 364-21 
Impressed voltage 500V DC. 

Test between adjacent contacts of 
unmated connectors. 

500 M min 

5 Durability

EIA 364-9 
Repeated insertion and Removal of P.C.B 

from the connector for 50 cycles  

Show no physical damage
R=20 milliohms 
max.(Final) 

6 Vibration

EIA 364-28 
Subject mated connectors to 10-55-10Hz

traversed in 1 minute at 1.52 mm 
amplitude 

2hours each of 3 mutually perpendicular
planes.100mA applied. 

No electrical discontinuity 
greater

Than 1.0microsecond shall 
occur.

R=20 m  max.(Final) 

7
Mechanical Shock 

EIA 364-27 
Subject mated specimens to 50G’s half-

sine
shock pulses of 11 milliseconds duration 

three shocks in each direction applied 
along three mutually perpendicular planes 

(18 shocks) 

No electrical discontinuity 
greater

than 1.0 microsencond shall 
occur.

R=20 m  max.(Final) 
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8 Mating and Unmating 
force

EIA 364-13 
Insert the card at the specified angle

  Rotate the card into position  
  Reverse the installtion sequence to 
unmating 

2.3kgfmax. 

9 Temperature Life 

EIA 364-17 
Expose mated connectors to a temperature 

of 85+/-3  for 96hours.

Show no physical damage.
R=20 m  max.(Final) 

10 Thermal Shock 

EIA 364-32 
Mated connector -40 /30 min.,

+85 /30min.
Making this a cycle, repeat 10 cycles 

Show no physical damage.
R=20 m  max.(Final) 

11 Humidity temperature 
cycling

EIA 364-31 
Subject specimens to 96 hours at 40+/-

2 ,with RH of 90~95%

Show no physical damage.
R=20 m max.(Final) 

Insulationresistance:500M
min 

12 Solder ability 

EIA 364-52 
Solder Temperature(Tin): 245±5

Immersion Durating::3+0.5 sec. 
Wet solder coverage 95% 

min. 

13 Salt Spray 

EIA 364-26 
Mated connector expose to 24 hours at 

35±2  and 5% salt-solution
concentration.After the test,specimens 

shall be washed with running water and 
dried naturally before the measurement of 

contact resistance. 

Show no physical damage

14 Resistance to solder 
heat

EIA-364-56
Max.peak temperature of 260+/-5
sec

Show no physical damage.
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3. Testing Equipment: 
Name Model 

Microscope MITUTOYO-TM 
Milliohmmeter KEITHLEY-580 

Withstanding voltage & insulation auto tester ZENTECH-9052 
Load cell auto tester ALGOL-1220s 

Thermal shock test chamber CHANGHONG-SH-T-601 
Temperature & humidity cycling chamber WT-RF-5EE 

Mechanical shock tester King Design-DP-1200-ST-250 
Vibration tester King Design-9363EM-600F2K-40N120

High temperature oven SMO-4 
Salt  Spray tester SSF-060 

PCB soldering machine JIAZE-PS-2000 

4. Testing Result: 

Group A:

Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail
1 Examination of product Normal Normal Normal Normal Normal / Pass 
2 LLCR m Pass
3 Vibration Normal Normal Normal Normal Normal / Pass 
4 LLCR m Pass
5 Examination of product Normal Normal Normal Normal Normal / Pass 

Group B:
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 LLCR m  Pass 
3 Mating force kgf Pass
4 Unmating force kgf Pass 
5 Durability Normal Normal Normal Normal Normal / Pass 
6 LLCR m  Pass 
7 Mating force kgf Pass
8 Unmating force kgf Pass 
9 Examination of Product Normal Normal Normal Normal Normal / Pass 
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Group C:
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 LLCR m  Pass 
3 Mechanical shock Normal Normal Normal Normal Normal / Pass 
4 LLCR m  Pass 
5 Examination of Product Normal Normal Normal Normal Normal / Pass 

Group D:
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 IR >500 >500 >500 >500 >500 M  Pass 
3 DWV 300 300 300 300 300 V Pass 
4 Thermal shock Normal Normal Normal Normal Normal / Pass 
5 Humidity Normal Normal Normal Normal Normal / Pass 
6 IR >500 >500 >500 >500 >500 M  Pass 
7 DWV 300 300 300 300 300 V Pass 
8 Examination of Product Normal Normal Normal Normal Normal / Pass 

Group E:
Examination Step/ Item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of product Normal Normal Normal Normal Normal / Pass 
2 Solder ability Normal Normal Normal Normal Normal / Pass 
3 Examination of product Normal Normal Normal Normal Normal / Pass 
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Group F:
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 LLCR m  Pass 
3 Temperature life Normal Normal Normal Normal Normal / Pass 
4 LLCR m  Pass 
5 Examination of Product Normal Normal Normal Normal Normal / Pass 

Group G: 
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 LLCR m  Pass 
3 Salt spray Normal Normal Normal Normal Normal / Pass 
4 LLCR m  Pass 
5 Examination of Product Normal Normal Normal Normal Normal / Pass 

Group H: 
Examination step/ item Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 Unit Pass/fail

1 Examination of Product Normal Normal Normal Normal Normal / Pass 
2 Resistance to solder heat  Normal Normal Normal Normal Normal / Pass 
3 Examination of Product Normal Normal Normal Normal Normal / Pass 
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5. The LLCR as follow:  

Group A 
A-Vibration

Initial After  Vibration NO
A1 A2 A3 A4 A5 A1 A2 A3 A4 A5 

Max
Min
Avg

Stdev
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Group B 
B-Durability 

Initial After  Durabilitye NO
B1 B2 B3 B4 B5 B1 B2 B3 B4 B5 

Max
Min
Avg

Stdev
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Group C 
C-Mechanical shock 

Initial After Mechanical shock NO
C1 C2 C3 C4 C5 C1 C2 C3 C4 C5 

Max
Min
Avg

Stdev



    

PRODUCT RELIABILITY 
TEST REPORT

 Report No.    GL-RD081222-04               GL-P-027-005 

Page 11 of 12 
                                                                                                                    

Group F 
F- Temperature life 

Initial After  Temperature life NO
F1 F2 F3 F4 F5 F1 F2 F3 F4 F5 

Max
Min
Avg

Stdev
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Group G 
G-Salt Spray 

Initial After  Salt Spray NO
G1 G2 G3 G4 G5 G1 G2 G3 G4 G5 

Max
Min
Avg

Stdev
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Tel：021-67222266；Fax：021-51685255, 69210400；  

 
除非另有特别说明，产品手册中的所有数据均来源于室温条件（23ºC，50%相对湿度）下对标准试样进行的测试。这些数

据为实验典型值，真实可靠，仅能作为参考性数据，不能认定为材料性能的最小值。 

These technical data in the product brochures are typical data under specific test conditions and not intended for use as limiting 

specifications. 

KG300-Q02  
 

项目 测试方法 单位 KG300-Q02 

密度   ASTM D792 g/cm
3
 1.7 

拉伸强度 
强度 ASTM D638 MPa 122 

伸长率 ASTM D638 ﹪ 2.5 

弹性强度 
强度 ASTM D790 MPa 175 

模量 ASTM D790 MPa 12500 

冲击强度 Izod(有凹槽) ASTM D256 J/m 81 

热变形温度 1.82MPa ASTM D648 ℃ 270 

成型收缩率 
MD 

IN HOUSE % 0.2 

TD 
IN HOUSE % 0.4 

烤炉起泡 
265℃，1h IN HOUSE \ Good 

介电常数 
1MHz ASTM D150 \ 1.97 

介电损耗因子 
1MHz ASTM D150 \ 0.032 

耐电弧性 ASTM D495 s \ 

比较漏电痕迹指数 CTI IEC60112 v \ 
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Notice of Disclaimer 

Component - Plastics E301296 

SHANGHAI PRET COMPOSITES CO LTD
558 XINYE RD, QINGPU INDUSTRIAL ZONE, SHANGHAI 201707 CN

KG300(a)
Liquid Crystal Polymer (LCP), furnished as pellets

Min Thk Flame RTI RTI RTI
Color (mm) Class HWI HAI Elec Imp Str

NC, BK 0.75-0.83 V-0 - - 130 130 130
Comparative Tracking Index (CTI): - Inclined Plane Tracking (IPT): -

Dielectric Strength (kV/mm): - Volume Resistivity (10x ohm-cm) : -
High-Voltage Arc Tracking Rate 

(HVTR): - High Volt, Low Current Arc Resis (D495): -

Dimensional Stability (%): -

(a) - The natural color (NC) for Grade KG300 is between white and beige.
ANSI/UL 94 small-scale test data does not pertain to building materials, furnishings and related contents. ANSI/UL 94 small-

scale test data is intended solely for determining the flammability of plastic materials used in the components and parts of 
end-product devices and appliances, where the acceptability of the combination is determined by UL.

Report Date: 2007-12-14 
Last Revised: 2007-12-14 © 2015 UL LLC

IEC and ISO Test Methods
Thickness

Test Name Test Method Units Tested (mm) Value
Flammability IEC 60695-11-10 Class (color) 0.75-0.83 V-0 (NC, BK)
Glow-Wire Flammability (GWFI) IEC 60695-2-12 C - -
Glow-Wire Ignition (GWIT) IEC 60695-2-13 C - -
IEC Comparative Tracking Index IEC 60112 Volts (Max) - -
IEC Ball Pressure IEC 60695-10-2 C - -
ISO Heat Deflection (1.80 MPa) ISO 75-2 C - -
ISO Tensile Strength ISO 527-2 MPa - -
ISO Flexural Strength ISO 178 MPa - -
ISO Tensile Impact ISO 8256 kJ/m2 - -
ISO Izod Impact ISO 180 kJ/m2 - -
ISO Charpy Impact ISO 179-2 kJ/m2 - -

© 2015 UL LLC

The materials covered in this database are incomplete in certain constructional features or restricted in performance 
capabilities and are intended for use as components of complete equipment submitted for investigation rather than 

for direct separate installation in the field. THE FINAL ACCEPTANCE OF THE COMPONENT IS DEPENDENT 
UPON ITS INSTALLATION AND USE IN COMPLETE PRODUCTS SUBMITTED TO UNDERWRITERS 

LABORATORIES.

第 1 頁，共 1 頁UL iQ™

2015/7/28http://data.ul.com/link/plas.aspx?ULID=100064759



TEST REPORT
LAB NO. : (6617)307-1248
DATE : November 6, 2017
PAGE : 1 OF 9

Applicant申请人公司名称:
SHANGHAI PRET CHEMICAL NEW MATERIAL CO., LTD. /上上海普利特化工新材料有限公司
NO. 230 XIASHENG RD., JINSHAN DISTRICT, SHANGHAI /上海市金山区夏盛路 230号
\

Date of Submission样品收取日期: 2017-10-17
Test Period所需工作周期: 2017-10-17 to 2017-10-20
BV EE Ref. No. BV参考编号: /

Sample Description样品描述:
Sample(s) received is(are) stated to be收到的送测样品为:
液晶高分子材料 TLCP黑

Manufacturer制造商: / Buyer买家: /
Style No(s)款号: KG300-Q02 PO No.采购订单号: /
Country of Origin原产地: / Country of Destination目的地: Oversea Country

Test Item(s)测试项目: Details see page 2详见第二页

SUMMARY OF TEST RESULTS测试结果摘要

TEST REQUESTED测试要求 CONCLUSION结论 REMARK备注
Halogen (chlorine, bromine) Content
卤素（氯、溴）含量

- See Result
见结果页

Phthalate Test – Reference to (EU) 2015/863 amending Annex II to Directive
2011/65/EU & As Applicant’s requirement /邻苯二甲酸盐测试 –参照指令
2011/65/EU附录 II的修订指令 (EU) 2015/863&按照客户要求

PASS通过 -

European Parliament and Council Directive 2011/65/EU on the Restriction of
the Use of Certain Hazardous Substances in Electrical and Electronic
Equipment (RoHS) with its Amendments /有关欧盟委员会针对电子产品的
指令(电子电器禁用某些有害物质指令)，2011/65/EU及其修订条款

PASS通过 -

Note注释: Chinese translation of report just for reference only, English report shall prevail if you have any objection.
报告中文翻译仅供参考，如有异议以英文报告内容为准。

The below results are transferred from (6617)306-0967 dated November 2, 2017.

REMARK/备注
If there are questions or concerns on this report, please contact the following persons:

若有任何疑问或咨询，可通过下述联络方式与我们联络

General enquiry and invoicing 俞文杰先生/陈蕾小姐Mr. Speed Yu/ Ms. Joanna Chen
其他问题 (021) 24166888*6832/6849

Speed.yu @cn.bureauveritas.com/ Joan.chen@cn.bureauveritas.com
Technical enquiry 余克刚 /何丹青先生Mr. Gorden Yu/ Ken He
技术问题 (021) 24166888*6852/6859

Gorden.Yu@cn.bureauveritas.com/ Kenny.he@cn.bureauveritas.com

BUREAU VERITAS
CONSUMER PRODUCTS SERVICES DIVISION (SHANGHAI)
必维国际检验集团 –必维申美商品检测(上海)有限公司

PREPARED BY : Abby
制定： 余克刚 Gorden Yu

化学实验室经理 Analytical Lab Manager



LAB NO. : (6617)307-1248
DATE : November 6, 2017
PAGE : 2 OF 9

Sample Description Assigned by Laboratory:
实验室对样品的描述:

Test Item
测试项目

Description
描述

1 Black plastic

Note注释: g = gram(s)克 % = percentage百分比
mcg = microgram(s)微克 1 mg/kg = 0.0001%
mg/kg = milligram per kilogram毫克每千克 “<” = less than小于
mg/L = milligram per litre毫克每升 “>” = Greater than大于
MDL = Method Detection Limit方法检测限 Req. = Requirement要求
ND = Not Detected (< MDL)未检出 “-” = Not Regulated未规定
EX = Exempted豁免 NA = Not applicable不适用

Photo of the Submitted Sample
所提交样品的照片

66173071248



LAB NO. : (6617)307-1248
DATE : November 6, 2017
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TEST RESULT测测试结果

I. Halogen (chlorine, bromine) Content
I.卤素（氯、溴）含量

Test Method:
测试方法:

Sample was firstly combusted and absorbed with solvent, then analyzed by ion chromatography
(Reference to EN14582:2016).
将样品燃烧后用溶剂吸收,然后用离子色谱仪分析。(参照 EN14582:2016)

Parameter参数
Unit
单位

MDL
方法检测限

Result结果
1

Chlorine氯 mg/kg 50 ND
Bromine溴 mg/kg 50 ND

II. Phthalate Test – Reference to (EU) 2015/863 amending Annex II to Directive 2011/65/EU & As Applicant’s
requirement
II.邻苯二甲酸盐测试 –参照指令 2011/65/EU附录 II的修订指令 (EU) 2015/863&按照客户要求

Test Method: Reference to IEC 62321-8 Ed 1.0.
测试方法: 参照 IEC 62321-8 Ed 1.0.

Maximum Allowable Limit : 0.1% (Each)
最大允许限值: 0.1%(各)

Parameter
参数

CAS No.
Unit
单位

MDL
方法检测限

Result
结果

1

Dibutyl phthalate (DBP)
邻苯二甲酸二丁酯

84-74-2 % 0.005 ND

Butyl benzyl phthalate (BBP)
邻苯二甲酸丁基苄基酯

85-68-7 % 0.005 ND

Di-2-ethylhexyl phthalate (DEHP)
邻苯二甲酸二(2-乙基己基)酯 117-81-7 % 0.005 ND

Diisobuty phthalate (DIBP)
邻苯二甲酸二异丁酯

84-69-5 % 0.005 ND

Conclusion结论 - - - PASS通过
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TEST RESULT测测试结果

III. European Parliament and Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous Substances in
Electrical and Electronic Equipment (RoHS) with its Amendments
III.有关欧盟委员会针对电子产品的指令(电子电器禁用某些有害物质指令)，2011/65/EU及其修订条款

Test Method测试方法 : See Appendix.见附录。

- Unit
单位

Maximum
Allowable

Limit (Req.)
最大允许限值

(要求)

Result结果

Test Item测试项目 - - 1
Parameter参数 - - -
Lead (Pb)铅 mg/kg 1000 ND
Cadmium (Cd)镉 mg/kg 100 ND
Mercury (Hg)汞 mg/kg 1000 ND
Chromium VI (Cr VI)六价铬 mg/kg 1000 ND
MonoBB一溴联苯 mg/kg ND
DiBB二溴联苯 mg/kg ND
TriBB三溴联苯 mg/kg ND
TetraBB四溴联苯 mg/kg ND
PentaBB五溴联苯 mg/kg ND
HexaBB六溴联苯 mg/kg ND
HeptaBB七溴联苯 mg/kg ND
OctaBB八溴联苯 mg/kg ND
NonaBB九溴联苯 mg/kg ND
DecaBB十溴联苯 mg/kg ND
Sum of PBBs多溴联苯总和 mg/kg 1000 ND
MonoBDE一溴二苯醚 mg/kg ND
DiBDE二溴二苯醚 mg/kg ND
TriBDE三溴二苯醚 mg/kg ND
TetraBDE四溴二苯醚 mg/kg ND
PentaBDE五溴二苯醚 mg/kg ND
HexaBDE六溴二苯醚 mg/kg ND
HeptaBDE七溴二苯醚 mg/kg ND
OctaBDE八溴二苯醚 mg/kg ND
NonaBDE九溴二苯醚 mg/kg ND
DecaBDE十溴二苯醚 mg/kg ND
Sum of PBDEs多溴二苯醚总和 mg/kg 1000 ND

Conclusion结论 - - PASS通过
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Note / Key注释:
Detection Limit检出限(mg/kg) :
Each (Pb, Cd, Hg & Cr VI) 2各 (铅,镉,汞和六价铬) 2;
Each PBB 5; Each PBDE 5各多溴联苯 5;各多溴二苯醚 5

Remark备注:
- The list of analytes is summarized in table of Appendix.分析物列表 –见附录。
- The test flowchart of heavy metals and flame retardants content is listed in table of Appendix.
重金属和阻燃剂含量的测试流程图 –见附录

- Result(s) of Cr VI for metallic material(s) was (were) expressed in term of positive and negative. Negative means the absence
of Cr VI on the tested areas and the result(s) was (were) regarded as in compliance with European Parliament and Council
Directive 2011/65/EU, Article 4(1). While, positive means the presence of Cr VI on tested areas and the result(s) was (were)
regarded as in conflict with European Parliament and Council Directive 2011/65/EU, Article 4(1).
金属材料的六价铬结果以阴性和阳性表示。阴性表示六价铬未被检出在测试表面，即结果被认为符合 2011/65/EU指
令中，条款 4(1)的要求。而阳性则表示六价铬存在在测试表面，即不符合 2011/65/EU指令中，条款 4(1)的要求。

- According to European Parliament and Council Directive 2011/65/EU, Article 5 “Adaptation of the Annexes to scientific and
technical progress”, exemption(s) should be granted to the materials and components of Test Item(s) in the lists in Annexes III
and IV of this directive.
根据欧盟委员会 2011/65/EU指令中，条款 5“适应科学技术进步的附件”，附件 III和 IV中列明的测试项目中的材料和
部件可予以豁免。

END
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APPENDIX附附录

List of Analytes and their Corresponding Test Methods [ European Parliament and Council Directive 2011/65/EU ] :
分分析物名单及其相应的测试方法 [欧盟委员会指令 2011/65/EU ]:

No. Name of Analytes分析物名称 Test Method(s)测试方法

1 Lead (Pb)铅 With reference to IEC 62321-5: 2013.
参照 IEC 62321-5: 2013.2 Cadmium (Cd)镉

3 Mercury (Hg)汞 With reference to IEC 62321-4: 2017.
参照 IEC 62321-4: 2017.

4 Chromium VI (Cr VI)六价铬

Metal金属:
With reference to IEC 62321-7-1:2015.
参照 IEC 62321-7-1: 2015.
Polymers & Electronics聚合物及电子件:
With reference to EN 62321: 2009, Annex C.
参照 EN 62321: 2009, Annex C.

5

Polybromobiphenyls (PBBs)多溴联苯
- Bromobiphenyl (MonoBB)
- Dibromobiphenyl (DiBB)
- Tribromobiphenyl (TriBB)
- Tetrabromobiphenyl (TetraBB)
- Pentabromobiphenyl (PentaBB)
- Hexabromobiphenyl (HexaBB)
- Heptabromobiphenyl (HeptaBB)
- Octabromobiphenyl (OctaBB)
- Nonabromobiphenyl (NonaBB)
- Decabromobiphenyl (DecaBB) With reference to IEC 62321-6:2015.

参照 IEC 62321-6:2015.

6

Polybromodiphenyl ethers (PBDEs)多溴二苯醚
- Bromodiphenyl ether (MonoBDE)
- Dibromodiphenyl ether (DiBDE)
- Tribromodiphenyl ether (TriBDE)
- Tetrabromodiphenyl ether (TetraBDE)
- Pentabromodiphenyl ether (PentaBDE)
- Hexabromodiphenyl ether (HexaBDE)
- Heptabromodiphenyl ether (HeptaBDE)
- Octabromodiphenyl ether (OctaBDE)
- Nonabromodiphenyl ether (NonaBDE)
- Decabromodiphenyl ether (DecaBDE)
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APPENDIX附附录
Test Flowchart of Heavy Metals and Flame Retardants Content [ European Parliament and Council Directive 2011/65/EU ] :
重金属和阻燃剂的测试流程图[欧盟委员会指令 2011/65/EU ]:
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頁數(Page): 1 of 12

:

:

:

:

:

=============================================================================================================================

(1)

(3)

請參閱下一頁 (Please refer to following pages).

以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as)：

號碼(No.) : CE/2017/A5526 日期(Date) : 2017/11/02

YI CHENG (SHENZHEN) CO., LED

測試報告

Test Report

深圳市龍崗區坪山鎮深圳出口加工區蘭金四路1號

樣品型號(Style/Item No.)

怡程股份有限公司 (LIGHTWAY INTERNATIONAL CO., LTD.)送樣廠商(Sample Submitted By)

LIJING RD, SHENZHEN EXPORT PROCESSING ZONE, PINGSHAN REGION, SHENZHEN CHINA

收件日期(Sample Receiving Date)

測試需求(Test Requested)：

磷青銅

C5191

樣品名稱(Sample Description)

2017/10/27

2017/10/27 TO 2017/11/02

測試結果(Test Results) ：

測試期間(Testing Period)

其他測試項目請見下一頁 . (Please refer to next pages for the other item(s).)

依據客戶指定，參考RoHS 2011/65/EU Annex II及其修訂指令(EU) 2015/863測試鎘、鉛、汞、六價鉻、多溴聯苯、多溴聯苯

醚, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amending

Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample(s).)

怡程金屬(深圳)有限公司 *CE/2017/A5526*
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/ Analytical flow chart of Heavy Metal

These samples were dissolved totally by pre-conditioning method according to below flow chart. Cr6+ test method excluded
/ Technician : JR Wang
/ Supervisor: Troy Chang

/ Cutting Preparation

/ Sample Measurement

/
Acid digestion with microwave / hotplate

Pb/ Cd/ Hg/ Cr

/ Filtration

/ Solution / Residue

1) / Alkali fusion
2) / HCl to dissolve

/ ICP-AES

Cr(VI)

/ Non-metal / Metal

/
Dissolving by
ultrasonication

150~160
/ Digesting

at 150~160

ABS / PC / PVC /Others

/ Boiling
water extraction

/
Cool, filter

digestate through
filter

/
Add diphenyl-

carbazide for color
development

UV-VIS
540 nm
/ Measure

the absorbance at
540 nm by UV-VIS

/
Separating to get
aqueous phase

60
/

Digesting at 60
by ultrasonication

pH / pH adjustment

/ Add diphenyl-
carbazide for color development

UV-VIS 540 nm
/ Measure the absorbance

at 540 nm by UV-VIS
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/ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

/ Technician: JR Wang
/ Supervisor: Troy Chang

ICP-AES
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

/ Cutting Preparation

/ Sample Measurement

( ) / Acid digestion by
suitable acid depended on different sample material (as below table)

/ Filtration

/ Solution / Residue

1) / Alkali Fusion
2) / HCl to dissolve

/ ICP-AES

, , , / Steel, copper, aluminum, solder , , , , /
Aqua regia, HNO3, HCl, HF, H2O2

/ Glass , / HNO3/HF
, , , / Gold, platinum, palladium, ceramic / Aqua regia
/ Silver / HNO3

/ Plastic , , , / H2SO4, H2O2, HNO3, HCl
/ Others / Added appropriate

reagent to total digestion
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/ / Analytical flow chart - PFOA/PFOS
/ Technician: Yaling Tu
/ Supervisor: Troy Chang

/ Sample pretreatment

/
Sample extraction by Ultrasonic extraction

( Reference method: US EPA 3550C)

/ /
Concentrate/Dilute Extracted solution

/
Analysis was performed by LC/MS

/ Data
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/ Analytical flow chart - Halogen

/ Technician: Rita Chen
/ Supervisor: Troy Chang

/ /
Sample pretreatment/separation

/
Weighting and putting sample in cell

/
Oxygen Bomb Combustion / Absorption

/
Analysis was performed by IC

/
Dilution to fixed volume
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/ Analytical flow chart - Phthalate

/ Technician: Andy Hsu
/ Supervisor : Troy Chang

/Test method: IEC 62321-8

/ /
Sample pretreatment/separation

THF /
Sample dissolved/extracted by THF

/
Dilute Extracted solution

/
Analysis was performed by GC/MS
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/ / Analytical flow chart - PBB/PBDE

/ Technician: Yaling Tu
/ Supervisor: Troy Chang

/ First testing process
/ Optional screen process

/ Confirmation process

Sample /

Sample extraction /
Soxhlet method

GC/MS /

Filter /

Sample pretreatment /

Screen analysis /

Concentrate/Dilute Extracted solution
/
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怡程金屬(深圳)有限公司 *CE/2017/A5528*

其他測試項目請見下一頁 . (Please refer to next pages for the other item(s).)

依據客戶指定，參考RoHS 2011/65/EU Annex II及其修訂指令(EU) 2015/863測試鎘、鉛、汞、六價鉻、多溴聯苯、多溴聯苯

醚, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amending

Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample(s).)

收件日期(Sample Receiving Date)

測試需求(Test Requested)：

黃銅

C2680

樣品名稱(Sample Description)

2017/10/27

2017/10/27 TO 2017/11/02

測試結果(Test Results) ：

測試期間(Testing Period)

號碼(No.) : CE/2017/A5528 日期(Date) : 2017/11/02

YI CHENG (SHENZHEN) CO., LED

測試報告

TestRep ort

深圳市龍崗區坪山鎮深圳出口加工區蘭金四路1號

樣品型號(Style/Item No.)

怡程股份有限公司 (LIGHTWAY INTERNATIONAL CO., LTD.)送樣廠商(Sample Submitted By)

LIJING RD, SHENZHEN EXPORT PROCESSING ZONE, PINGSHAN REGION, SHENZHEN CHINA

以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as)：

請參閱下一頁 (Please refer to following pages).



25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區新北產業園區五權七路25號
t+886 (02)2299 3939   f+886 (02)2299 3237     www.sgs.tw

Member of the SGS Group 

SGS Taiwan Ltd. 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx 
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is 
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s 
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the 
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

*CE/2017/A5528*

Test Report



25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區新北產業園區五權七路25號
t+886 (02)2299 3939   f+886 (02)2299 3237     www.sgs.tw

Member of the SGS Group 

SGS Taiwan Ltd. 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx 
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is 
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s 
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the 
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

*CE/2017/A5528*

Test Report



25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區新北產業園區五權七路25號
t+886 (02)2299 3939   f+886 (02)2299 3237     www.sgs.tw

Member of the SGS Group 

SGS Taiwan Ltd. 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx 
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is 
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s 
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the 
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

*CE/2017/A5528*

Test Report



25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區新北產業園區五權七路25號
t+886 (02)2299 3939   f+886 (02)2299 3237     www.sgs.tw

Member of the SGS Group 

SGS Taiwan Ltd. 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx 
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is 
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s 
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the 
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

*CE/2017/A5528*

Test Report



25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區新北產業園區五權七路25號
t+886 (02)2299 3939   f+886 (02)2299 3237     www.sgs.tw

Member of the SGS Group 

SGS Taiwan Ltd. 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx 
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is 
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s 
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties 
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the 
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

*CE/2017/A5528*

Test Report

/ Analytical flow chart of Heavy Metal

These samples were dissolved totally by pre-conditioning method according to below flow chart. Cr6+ test method excluded
/ Technician : JR Wang
/ Supervisor: Troy Chang

/ Cutting Preparation

/ Sample Measurement

/
Acid digestion with microwave / hotplate

Pb/ Cd/ Hg/ Cr

/ Filtration

/ Solution / Residue

1) / Alkali fusion
2) / HCl to dissolve

/ ICP-AES

Cr(VI)

/ Non-metal / Metal

/
Dissolving by
ultrasonication

150~160
/ Digesting

at 150~160

ABS / PC / PVC /Others

/ Boiling
water extraction

/
Cool, filter

digestate through
filter

/
Add diphenyl-

carbazide for color
development

UV-VIS
540 nm
/ Measure

the absorbance at
540 nm by UV-VIS

/
Separating to get
aqueous phase

60
/

Digesting at 60
by ultrasonication

pH / pH adjustment

/ Add diphenyl-
carbazide for color development

UV-VIS 540 nm
/ Measure the absorbance

at 540 nm by UV-VIS
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/ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

/ Technician: JR Wang
/ Supervisor: Troy Chang

ICP-AES
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

/ Cutting Preparation

/ Sample Measurement

( ) / Acid digestion by
suitable acid depended on different sample material (as below table)

/ Filtration

/ Solution / Residue

1) / Alkali Fusion
2) / HCl to dissolve

/ ICP-AES

, , , / Steel, copper, aluminum, solder , , , , /
Aqua regia, HNO3, HCl, HF, H2O2

/ Glass , / HNO3/HF
, , , / Gold, platinum, palladium, ceramic / Aqua regia
/ Silver / HNO3

/ Plastic , , , / H2SO4, H2O2, HNO3, HCl
/ Others / Added appropriate

reagent to total digestion
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/ / Analytical flow chart - PFOA/PFOS
/ Technician: Yaling Tu
/ Supervisor: Troy Chang

/ Sample pretreatment

/
Sample extraction by Ultrasonic extraction

( Reference method: US EPA 3550C)

/ /
Concentrate/Dilute Extracted solution

/
Analysis was performed by LC/MS

/ Data
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/ Analytical flow chart - Halogen

/ Technician: Rita Chen
/ Supervisor: Troy Chang

/ /
Sample pretreatment/separation

/
Weighting and putting sample in cell

/
Oxygen Bomb Combustion / Absorption

/
Analysis was performed by IC

/
Dilution to fixed volume
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/ Analytical flow chart - Phthalate

/ Technician: Andy Hsu
/ Supervisor : Troy Chang

/Test method: IEC 62321-8

/ /
Sample pretreatment/separation

THF /
Sample dissolved/extracted by THF

/
Dilute Extracted solution

/
Analysis was performed by GC/MS
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/ / Analytical flow chart - PBB/PBDE

/ Technician: Yaling Tu
/ Supervisor: Troy Chang

/ First testing process
/ Optional screen process

/ Confirmation process

Sample /

Sample extraction /
Soxhlet method

GC/MS /

Filter /

Sample pretreatment /

Screen analysis /

Concentrate/Dilute Extracted solution
/
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LOTES

品    名

PART NAME
 MINI PCI_E

9.9H
料        號

PART NUMBER
AAA-PCI-093-K01

文件編號

DOCUMENT
NUMBER

制定日期

INITIAL DATE
2008.08.17 修定日期

UPDATE DATE
2015.07.06 REV

          

貼美紋膠要求  THE REQUIREMENT ABOUT GLUE PAPER

3.包裝BOM.THE DETAIL BOM IS AS BELOW:

P/N SPECIFICATION Q'TY(PCS)
單量(g)

WEIGHT(g)
包裝容量

WEIGHT PER BOX

AAA-PCI-093-K01  MINI PCI_E  9.9H 1800 2.0915g

G09-1-35035-P02 340*340*325;K=K 1 1481.04

G09-4-30004-K01 W=44.5;13'' 6 283
G09-5-00062-K01 44*16*11.6;PS黑色(BLACK) 31M 0.73
G09-5-00004-P02 0.06*37.5;PE白色(WHITE) 31M 0.073
G09-6-50002-P03 520*320*460;T=0.05mm 1 26.56

G09-3-30002-K01 320*320;單坑紙( SINGLE DIMPLE) 2 39.25

G09-3-35014-K01 350*310*6mm;B=C; 4 70.25

核准    APPROVED BY  制定  PREPARED BY

Jie_Liao Changwei_Ke

本次修正摘要 DESCRIPTION 審核  CHECKED BY

去除氣泡墊

ROMOVE AIR BUBBLES MAT
Yusheng_Zhang

成品 FINAL PRODUCT

外箱 CARTON

1800PCS / 箱

 6卷 / 箱

 300PCS / 卷

1800PCS/CARTON
6REELS/CARTON

300PCS/REEL

REEL

Mini PCI_E 9.9H ---Carry Tape

Cover tape

PE袋  PE BAG

隔板  CLAPBOARD

護角 CUSHION BOARD

2).將包好產品的6個膠盤依次疊放在防水袋中(如圖3),扎好防水袋口;
2). PUT 6 REELS INTO ONE WATERPROOF BAG AS FIGURE 3, AND THEN ,SEAL THE BAG;

3).在紙箱底部放1PCS隔板,將包裝好的6盤成品(共1800PCS)放入外箱中,然後將4個護角放入紙箱內四個角(如圖4);
3). PUT ONE CLAPBOARD AT THE BOTTOM  SURFACE OF CARTON, THEN, PUT WATERPROOF BAGE WITH 6 TAPE REELS,  (TOTAL  1800 PRODUCTS ) INTO
THE CARTON, AND THEN, PUT FOUR CUSHION BOARD INTO THE FOUR CORNER OF CARTON, AS FIGURE 4.

4).在頂層蓋上1層隔板,用膠帶封上外箱,貼上相關標籤(如圖5).
4.) PUT ONE CLAPBOARD AT THE TOP SURFACE OF CARTON, THEN, SEAL THE CARTON WITH TRANSPARENT GLUE, AND PASTE LABEL AS FIGURE 5

5).尾數箱包裝時,產品不足一箱需用廢紙將紙箱填滿.
5). AS FOR SOME CARTON WHICH IS NOT FULL ENOUGH WITH PARTS, MUST FILL THE CARTON WITH SOME CUSHION PAPER.

注意事項：1).每盤REEL成品放置的位置要求一致。(EVERY REEL OF FINISHED PRODUCT PLACEMENT POSITION REQUIREMENTS )

                  2)注意成品放置的方向性(PAY ATTENTION TO THE DIRECTION OF THE FINISHED PRODUCT PLACEMENT)

DESCRIPTION

得意精密電子工業有限公司
LOTES GUANGZHOU Co. LTD

      成品包裝規范

FINAL PRODUCT PACKAGE STANDARD ECN NO.  N150309      PAGE：1/1

GPK-PCI-016B

5

1).將品檢OK成品裝入包裝載帶（載帶前後各預留空格15格）並裝入膠盤中,包裝數量:300PCS/盤 (如圖1);
1.PUT OK PRODUCTS INTO CARRIER TAPES (AS FIGURE 1, AND SHOULD KEEP EMPTY AT THE FIRST/END 15 CAVITIES), THEN  SEAL THE CARRIER WITH
COVER TAPE , AND PUT THEM INTO REEL AS FIGURE 2.CAPACITY: 300PCS/REEL.

1.THE PACKAGE FIGURES ARE AS BELOW:

FIGURE 1 FIGURE 2

FIGURE 3FIGURE 4FIGURE 5

PACKAGING FOR THE DIRECTION OF LOADING  OPERATION AND THE LOCATION OF THE PRODUCT




